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ASTM E-1680-95- Standard Test Method For: 
Rate of Air Leakage Through Exterior Metal Roof 
Panel Systems 

ASTM E-1646-95- Standard Test Method For: 
Water Penetration of Metal Roof Panel Systems 
by Uniform Static Air Pressure Difference 

DESCRIPTION OF UNIT TESTED 

Metal deck roof panel 

Snap-Clad roof panel 

18" wide by 1-3/4" high 

8'-0" wide by 10'-0" long 

THE ANALYSES OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS r~EPOIH. OR At~Y PART THEREOF MAY 
NOT GE fiEPI~ODUCED OR USED Fon ADVERTISING PU!iPOSES WITHOUT OUR EXPRESS wr~ITTEN CONSENT 
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18 in. wide by 1-3/4 in. high, and 0.024 in. thick Snap-Clad roof 
panels were installed over 6 in. deep by 16 gao thick "C" purlins, 
which in turn were attached to a 8'-0" wide by 10'-0" long chamber. 
Purl ins were spaced at 3' -4" on centers as shown on roof plan 
drawing of this report. 

Panels were installed using the Snap-Clad roof panel standard 
clips. Panels were installed with factory applied sealant installed 
at female corrugation of the panel. No endlap condition was 
included in this evaluation. 

Side, ridge, and eave condition was not a part of this evaluation, 
and therefore were excluded from this evaluation. This was 
accomplished by sealing the ends and sides of the panel to the test 
frame. 

The specimen was constructed using the following sequence: 
A 16" wide start up panel was secured over the purlins using Snap­
Clad roof panel standard clips, and 2-#10 Pancake head fasteners. 
Following installation of the start up panel a full width panel was 
installed by snapping the female portion of the panel over the male 
section. This sequence was followed throughout the installation. 

Upon completion of the panel installation, the test specimen was 
preloaded for 22.5 psf positive and negative load respectively. 
Following preloading, the specimen was tested for air infiltration, 
and water penetration in accordance with: 
ASTM E-1680-95 and ASTM E-1646-95 respectively. 

The summary of test results are shown below. 

SUMMARY OF TEST RESULTS 

Title of test Test Method 

Air Infiltration @ 1.57 psf ASTM E-1680-95 

Air Infiltration @ 6.24 psf ASTM E-1680-95 

Water Penetration @ 6.24 psf ASTM E-1646-95 

Measured 

.037 cfm/ft2 

.059 cfm/Lft 

.066 cfm/ft2 

.105 cfm/Lft 

No leakage 
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The above test results were obtained using the applicable ASTM test 
methods. 

Panels tested were not the actual job condition length. 

Ambient temperature was measured at 67, and 68 degrees fahrenheit, 
prior to and during testing respectively. 

Surface temperature of the panel during the test was measured at 57 
degrees fahrenheit. 

TEST SUPERVISED BY: TEST CONDUCTED BY: 

Yoosef Lavi, P.E. 



JOB "AMi: PETEeRSON ALUMINUM 

SUBJECT SNAP-CLAD 

DATE bli O/CI 1 

~ SNAP-CLAD ROOF PANEL 

--~-·-~-~i-l. . -- ._--- ----- ,-,,-, . 
! 

~ .... 

.. ~.~~ ..... . 

~~ ~ ~~ ~~~~ ~--

# 2567::' 

-i/- OUTSIDE OF 
~ TES r CHAMBER 

-----, .ti] 

~~~~~f~~~··~+ 

I 

-, 
, 

i, I 
/1 

I 

TYPICAL 
PURLiN 

j ___ 'I 
----- ----"=:':' - --- - - ~,,- .. ~ ~ -- ----- · .. 1'" 

~ ~ ~~ L_,_ ... _~_ 

.. ~ ~ .... ~~~8:_ ~~ ~ ~~~ 
ROOI~ PLAN 

I 
I 

I 
i 
I 
I 

I 
I 
I 
I 

I 
I 



JOll NAME PETERSON ALUHINUH 

SUBJECT SNAP~CI_AI? 

DATE 6/101'r! Sf-lETT NO,: ~) O[~ ~) 

18' 

:IiW 
FACTORY APPliED SEAlANT 

240A 


